
2005 Desalinated water for a greenhouse El salvador
2006 Water treatment at a greenhouse Ethiopia
2008 Drinkwater at oil pump station in the sahara Algeria
2008 Recirculation water disinfection on an oil rig Malaysia
2009 Border control sea water desalination Libya
2009 Bottled water company Algeria
2009 Containerized oxygen removal demin water Libya
2009 Emergency potable water from brackish water Montenegro
2009 Utilities water for dairy factory Libya
2010 Cochlea disinfection Hungary
2010 Demineralisation for a paper mill factory (1) United Kingdom
2010 Demineralisation for a paper mill factory (2) United Kingdom
2010 Soft drink water supply United Kingdom
2010 UPW system Siemens power plant Venezuela
[...]
equipped with top brand instrumentation and equipment. The system is completely from European origin and will be
desalinated water is used as potable water in the harsh environment of the Sahara. The water desalination system is
reverse osmosis systems at the border control office (Libya and Egypt) in the State of Libya. The treated and
We  has been awarded a contract for the engineering, manufacturing and assembly of a containerized sea water
Project Description:

2009 Border control sea water desalination Libya



Bottled water company
Algeria, 300 m3/d

Scope of Work:
� Engineering, manufacturing and assembly
� Lameller separator
� Multimedia filtration
� Granular activated carbon
� Chemical dosing stations
� Microprocessor controlled system
� Site installation
� Site commissioning

completely from European origin and will be delivered with a certificate of origin.
population. The water treatment system is equipped with top brand instrumentation and equipment. The system is
system in a bottled water factory in the Algeria. The treated water is used for the preparation of bottled water for local

has been awarded a contract for the engineering, manufacturing and assembly of a turnkey decarbonisationWe
Project Description:

80.000 – 240.000 USD
Typical contract amount:

Bottled water factory
Project application:

Decarbonised water
Product quality:

People’s Republic of Algeria
Project location:

February 2009 to August 2009
Project duration:

2009 Bottled water company Algeria



Scope of Work:
� Engineering, manufacturing and assembly
� Membrane degassing station
� EX2 environment
� Pump system
� PLC controlled system
� Site commissioning

Containerized oxygen removal demin water
Libya, 125 m3/d

Project duration:
April 2009 to September 2009

Project location:
State of Libya

Product quality:
O2 > 1 mg/l

Project application:
Boiler feed water

Typical contract amount:
on request

with a certificate of origin.
with top brand instrumentation and equipment. The system is completely from European origin and will be delivered
degassed water is used to for oxygen removal prior to boiler feed. The We ozone system series are equipped
We has engineered, manufactured and assembled a membrane degassing system in the State of Libya. The
Project Description:

2009 Containerized oxygen removal demin water Libya



Scope of Work:
� Engineering, manufacturing and assembly
� Containerized system with air conditioning
� Chemical dosing stations
� Multimedia filtration system
� Airblower system for backwash enhancement
� 5 micron cartridge filtration
� Reverse osmosis system
� Automated flush
� CIP station
� Microprocessor controlled system
� Site commissioning

Emergency potable water from brackish water
Montenegro, 500 m3/d

will be delivered with a certificate of origin.
system is equipped with top brand instrumentation and equipment. The system is completely from European origin and
purposes to prepare potable water from brackish water sources up to salinity of 6.000 ppm. The water desalination
system on sites throughout the Republic of Montengro. The treated and desalinated water is used for emergency

has engineered, manufactured and assembled a mobile containerized brackish water reverse osmosisWe
Project Description:

30.000 – 70.000 USD
Typical contract amount:

Utilities water for industrial site
Project application:

TDS < 300 uS/cm
Product quality:

Republic of Montenegro
Project location:

June 2009 to January 2010
Project duration:

2009 Emergency potable water from brackish water Montene



Utilities water for dairy factory
Libya, 750 m3/d

Scope of Work:
� Engineering, manufacturing and assembly
� H2S removal system
� Chemical dosing stations
� Multimedia filtration for de-ironing
� Cartridge filtration
� Reverse osmosis unit
� Fully automated flush
� CIP station for RO
� PLC controlled system
� Site commissioning

Project duration:
December 2009 to July 2010

Project location:
State of Libya

Product quality:
Food grade

Project application:
Food industry

Typical contract amount:
on request

certificate of origin.
brand instrumentation and equipment. The system is completely from European origin and will be delivered with a
treated and desalinated water is used as potable and utilities water. The water desalination system is equipped with top
manufacturing and assembly of a turnkey reverse osmosis system on a petrochemical site in the State of Libya. The
In collaboration with our local partner in Libya We  has been awarded a contract for the engineering,
Project Description:

2009 Utilities water for dairy factory Libya



Scope of Work:
� Engineering, manufacturing and assembly
� Ozone Generator
� Built in compressor and oxygen concentrator
� Venturi injection system
� Venturi booster pump
� Ambient Ozone measurement
� Dissolved Ozone measurement
� PLC controlled system
� Site commissioning

Cochlea disinfection
Hungary, 125 m3/d

completely from European origin and will be delivered with a certificate of origin.
ozone. The We ozone system series are equipped with top brand instrumentation and equipment. The system is
is used to clean the cochlea, after which it will be filled with snails for consumption. The generator produces 6 g/h of
We has engineered, manufactured and assembled an ozone disinfection system in Hungary. The ozonated water
Project Description:

15.000 – 30.000 USD
Typical contract amount:

Disinfection in food industry
Project application:

O3 > 1 mg/l
Product quality:

Republic of Hungary
Project location:

April 2010 to September 2010
Project duration:

2010 Cochlea disinfection Hungary



Scope of Work:
� Engineering, manufacturing and assembly
� Multimedia filters
� Valve battery
� Feed pump station
� Air blower station
� Backwash pump station
� NaOCl dosing station
� SMBS dosing station
� Redundant PLC
� SCADA prepared
� Site commissioning

Demineralisation for a paper mill factory (1)
United Kingdom, 2.500 m3/d

of origin.
instrumentation and equipment. The system is completely from European origin and will be delivered with a certificate
used as make up water for the boiler feed system. The water demineralisation system is equipped with top brand
osmosis system, lowering the TSS to below 0,1 mg/l in the Kingdom of Great Britain. The demineralised water is being

has engineered, manufactured and assembled a multimedia filtration system as a pre treatment for reverseWe
Project Description:

50.000 – 250.000 USD
Typical contract amount:

Feed water for demineralisation system
Project application:

TSS < 0,1 mg/l
Product quality:

United Kingdom
Project location:

November 2010 to September 2011
Project duration:

2010 Demineralisation for a paper mill factory (1) United 
Kingdom



Scope of Work:
� Engineering, manufacturing and assembly
� Chemical dosing stations
� Multimedia filters
� Cartridge filtration
� Reverse osmosis pass 1
� CO2 stripping tower
� Reverse osmosis pass 2
� EDI pass
� CIP station RO and EDI
� PLC controlled system
� SCADA prepared
� Installation supervision
� Site commissioning

Demineralisation for a paper mill factory (2)
United Kingdom, 2.000 m3/d

system is completely from European origin and will be delivered with a certificate of origin.
boiler feed system. The water demineralisation system is equipped with top brand instrumentation and equipment. The
RO and EDI system in the Kingdom of Great Britain. The demineralised water is being used as make up water for the

has engineered, manufactured and assembled a turn-key demineralisation system, comprising double passWe
Project Description:

200.000 – 500.000 USD
Typical contract amount:

Boiler feed water
Project application:

TDS < 0,1 uS/cm
Product quality:

United Kingdom
Project location:

November 2010 to September 2011
Project duration:

2010 Demineralisation for a paper mill factory (2) United 
Kingdom



Scope of Work:
� Engineering, manufacturing and assembly
� Screen filters
� Granular active carbon filter
� Steam sanitation
� Ultra filtration
� Reverse osmosis
� CO2 degassing tower in RO permeate
� UV disinfection system
� Chemical dosing stations
� PLC controlled system
� SCADA prepared
� Site commissioning

Soft drink water supply
United Kingdom, 2.100 m3/d

is completely from European origin and will be delivered with a certificate of origin.
soft drinks. The water demineralisation system is equipped with top brand instrumentation and equipment. The system
filters, ultra filtration and reverse osmosis in the United Kingdom. The demineralised water is used for the preparation of

has engineered, manufactured and assembled a turn-key water treatment system, comprising of screenWe
Project Description:

200.000 – 500.000 USD
Typical contract amount:

Process water for soft drink manufacturing
Project application:

TDS < 200 uS/cm
Product quality:

United Kingdom
Project location:

November 2010 to September 2011
Project duration:

2010 Soft drink water supply United Kingdom



Scope of Work:
• Engineering, manufacturing and assembly
• 2x 180 m3/h CO2 degassing towers
• 3x 120 m3/h self cleaning filters
• 3x 120 m3/h cartridge filters
• 3x 120 m3/h Ultrafiltration
• 3x 90 m3/h reverse osmosis pass 1
• 3x 70 m3/h reverse osmosis pass 2
• 3x 70 m3/h mixed bed Ion Exchange
• Chemical dosing stations
• Lamellar settler for wastewater treatment
• Decanter for sludge treatment
• Fully automated flush
• CIP stations
• All stainless steel (interconnecting) piping and cabling

F ll SCADA t ll d

UPW system Siemens power plant
Venezuela, 6.500 m3/d

European origin and will be delivered with a certificate of origin.
desalination system is equipped with top brand instrumentation and equipment. The system is completely from
of Venezuela. The demineralised water is being used as make up water for the boiler feed system. The water

has engineered, manufactured and assembled the total scope of an ultra pure water system in the RepublicWe
Project Description:

3.000.000 – 5.500.000 USD
Typical contract amount:

Boiler Feed Water
Project application:

TDS < 0,1 uS/cm
Product quality:

Republic of Venezuela
Project location:

February 2010 to July 2013
Project duration:

2010 UPW system Siemens power plant Venezuela



Scope of Work:
� Engineering, manufacturing and assembly
� Ozone Generator
� Oxygen concentrator from instrument air
� Venturi injection system
� Ambient Ozone measurement
� Dissolved Ozone measurement
� PLC controlled system
� Site commissioning

Pure water loop disinfection
Belgium, 125 m3/d

origin and will be delivered with a certificate of origin.
system series are equipped with top brand instrumentation and equipment. The system is completely from European
is used to disinfect the pure water loop in a factory. The generator produces 10 g/h of ozone. The We ozone
We has engineered, manufactured and assembled an ozone disinfection system in Belgium. The ozonated water
Project Description:

20.000 – 40.000 USD
Typical contract amount:

Pharmaceutical products
Project application:

O3 > 0,5 mg/l
Product quality:

Kingdom of Belgium
Project location:

July 2011 to January 2012
Project duration:

2011 Pure water loop disinfection Belgium



Scope of Work:
� Engineering, manufacturing and assembly
� Chemical dosing stations
� 3x 110 m3/h multimedia filtration
� 3x 110 m3/h 5 micron cartridge filtration
� 3x 75 m3/h reverse osmosis system
� Fully automated flush
� CIP station for RO
� PLC controlled system
� SCADA prepared
� Site commissioning and installation supervision

Tertiary waste water treatment
Finland, 5.400 m3/d

European origin and will be delivered with a certificate of origin.
water treatment system is equipped with top brand instrumentation and equipment. The system is completely from
is used as final polishing step in order to reduce Sulphate content, the product is discharged in to the site well. The
Finland. The water is treated due to too high sulphate content in the conventional waste water treatment, the installation
We has engineered, manufactured and assembled a turn-key 3x 100% water treatment system in the Republic of
Project Description:

500.000 – 1.500.000 USD
Typical contract amount:

Waste water recycling for the mining industry
Project application:

SO4 < 200 ppm
Product quality:

Republic of Finland
Project location:

December 2011 to July 2013
Project duration:

2011 Tertiary waste water treatment Finland



Chemical dosing for water treatment system
Libya, 1.000 m3/d

Scope of Work:
� Engineering, manufacturing and assembly
� 1x 100% degassing tower
� 2x 100% chemical dosing stations
� 4x 50% multimedia filtration
� 2x 100% cartridge filtration
� 3x 50% reverse osmosis units per system
� 2x 100% UV disinfection
� Fully automated flush
� CIP station for RO
� PLC controlled system
� Site commissioning

Project duration:
December 2012 to July 2014

Project location:
State of Libya

Product quality:
WHO guidelines

Project application:
Potable water on a petrochemical site

Typical contract amount:
on request

certificate of origin.
brand instrumentation and equipment. The system is completely from European origin and will be delivered with a
treated and desalinated water is used as potable and utilities water. The water desalination system is equipped with top
manufacturing and assembly of a turnkey reverse osmosis system on a petrochemical site in the State of Libya. The
In collaboration with our local partner in Libya We  has been awarded a contract for the engineering,
Project Description:

2012 Chemical dosing for water treatment system Libya



Scope of Work:
� Engineering, manufacturing and assembly
� Chemical dosing stations
� Multimedia filtration
� 5 micron cartridge filtration
� Reverse osmosis system
� Post RO treatment system
� Automated flush
� PLC controlled system
� Site commissioning

Green oil production water supply
Serbia, 250 m3/d

completely from European origin and will be delivered with a certificate of origin.
application. The water desalination system is equipped with top brand instrumentation and equipment. The system is
for a grower in the Republic of Serbia. The treated and desalinated water is used as process water for a horticultural

has been awarded a contract for the engineering, manufacturing and assembly for a reverse osmosis systemWe
Project Description:

50.000 – 120.000 USD
Typical contract amount:

Horticultural water
Project application:

TDS < 200 uS/cm
Product quality:

Republic of Serbia
Project location:

March 2012 to December 2012
Project duration:

2012 Green oil production water supply Serbia



Potable water in the desert
Libya, 3x 1.000 m3/d

Scope of Work:
� Engineering, manufacturing and assembly
� 1x 100% degassing tower
� 2x 100% chemical dosing stations
� 4x 50% multimedia filtration
� 2x 100% cartridge filtration
� 3x 50% reverse osmosis units per system
� 2x 100% UV disinfection
� Fully automated flush
� CIP station for RO
� PLC controlled system
� Site commissioning

Project duration:
December 2012 to July 2014

Project location:
State of Libya

Product quality:
WHO guidelines

Project application:
Potable water on three different petrochemical sites

Typical contract amount:
on request

certificate of origin.
brand instrumentation and equipment. The system is completely from European origin and will be delivered with a
treated and desalinated water is used as potable and utilities water. The water desalination system is equipped with top
manufacturing and assembly of a turnkey reverse osmosis system on a petrochemical site in the State of Libya. The
In collaboration with our local partner in Libya We  has been awarded a contract for the engineering,
Project Description:

2012 Potable water in the desert Libya



Scope of Work:
� Engineering, manufacturing and assembly
� Containerized system with air conditioning
� H2S degassing tower
� Chemical dosing stations
� Multimedia filtration
� 5 micron cartridge filtration
� Reverse osmosis system
� Automated flush
� CIP station
� PLC controlled system
� Site commissioning

Potable water in the desert
Libya, 700 m3/d

Project duration:
[...]
Republic of Nicaragua. The treated water is used as irrigation water for the plants, disinfecting viruses and bacteria
We has engineered, installed and commissioned an UV disinfection system for a horticultural finca in the
Project Description:

10.000 – 35.000 USD
Typical contract amount:

Horticultural disinfection
Project application:

Dose > 250 mJ/cm2 average - T10 of 30%
Product quality:

Republic of Nicaragua
Project location:

February 2016 to May 2016
Project duration:

2016 UV disinfection at the finca Nicaragua



Scope of Work:
� Engineering, manufacturing and assembly
� Softener vessel (rubber lined coating inside)
� Structural skids
� Structural baseframe
� Coating according to client requirements
� Automatic control valve battery with SS304 piping
� HMI panel
� Asco Numatics G3 valve manifold
� Main PLC panel - Allen Bradley ControlLogix system
� Brine solution tank and brine measuring tank
� Venturi brine system
� Hardness monitor
� Site installation and commissioning

Saudi Arabia, 5.400 m3/d
Softener for boiler feed water

completely from European origin and will be delivered with a certificate of origin.
purpose. The water softening system is equipped with top brand instrumentation and equipment. The system is
resin softener column and ultra low hardness monitor (200 ppb). The treated water is used for boiler feed water
We has engineered, manufactured and assembled a turnkey skid mounted water softening system with 6.500 liter
Project Description:

500.000 – 1.000.000 USD
Typical contract amount:

Softening of process water
Project application:

CaCO3 < 200 ppb
Product quality:

The Kingdom of Saudi Arabia
Project location:

December 2015 to November 2016
Project duration:

2016-Softener-for-boiler-feed-water-Saudi-Arabia



Poland, 250 m3/d

Scope of Work:
� Engineering, manufacturing and assembly
� Custom tailored ion exchange vessels (GRP)
� Foodgrade coated materials.
� Foodgrade instrumentation
� PP process pumps
� Frequency driven process pumps
� Chemical dosing stations
� Acid regeneration system
� Caustic regeneration system
� PLC controlled system
� Site installation and commissioning

Concentrated Juice Solution Treatment

and equipment. The system is completely from European origin and will be delivered with a certificate of origin.
been installed as an R&D venture. The concentrated juice solution system is equipped with top brand instrumentation
treated solution discharged specific waste elements in order to optimize the residual juice solution. The system has
system with 2x atmospheric pressurised cationic and anionic ion exchange columns and regeneration system. The

has engineered, manufactured and assembled a turnkey skid mounted concentrated juice solution treatmentWe
Project Description:

300.000 – 700.000 USD
Typical contract amount:

Concentrated Juice Solution (R&D)
Project application:

Specific Ions below threshold value
Product quality:

Republic of Poland
Project location:

September 2016 to August 2017
Project duration:

2017-Concentrated-juice-solution-treatment-Poland



Cooling water supply for a datacenter 
The Netherlands, 68 m3/h

Scope of Work:
� Engineering, manufacturing and assembly
� Feed pumps
� Cartridge filtration
� Reverse osmosis unit 
� Recirculation pump over buffer tank, with bacteria 

control
� Chemical treatment
� Distribution pump system, independent power supply
� Siemens PLC
� Containerization
� Site commissioning
� Remote monitoring

Project duration:
February 2017 to September 2017

Project location:
Amsterdam, the Netherlands

Product quality:
100 ppm TDS, disinfected and conditioned

Project application:
Cooling water supply for Evaporative cooling unit

Typical contract amount:

Complete system is containerized, minimizing site works, compact, plug-and-play solution.
in order to guarantee cooling water to prevent any downtime in the datacenter.
the reverse osmosis unit. The product distribution pump sets are 3x50% with independent power supply to each pump,
Purified water availability is of extreme imporance of the end-user. Therefore 2x50% redundancy is prepared regarding
units, and conquently waste water (blow-down) minimization.
a datacenter. Having purified water as make-up water will allow a reduction of water consumption by 20% in the cooling
We  has engineered, manufactured and assembled a turn-key water treatment system for cooling water supply for
Project Description:

2017-Cooling-water-datacenter-Neterlands



Mauritania, 50 m3/d

Scope of Work:
� Engineering, manufacturing and assembly
� Solar driven sea water RO
� Super Duplex piston pump
� Duplex piping
� Frequency driven high pressure pump
� Chemical dosing stations
� Microprocessor controlled system
� Site installation and commissioning

Potable water in a remote village

delivered with a certificate of origin.
with high end quality instrumentation and equipment. The system is completely from European origin and will be
including diesel generator back up. The village is cut-off from cities by stretches of Sahara desert. The sea is equipped
in order to prepare potable water for a remote village on the coast of Mauritania. The system is solar panel driven,

has engineered, manufactured and assembled two turnkey containerized sea water reverse osmosis systemsWe
Project Description:

(ex solar panels/diesel generator power supply)
60.000 – 150.000 USD
Typical contract amount:

Potable Water from Sea Water
Project application:

TDS < 400 ppm
Product quality:

Islamic Republic of Mauritania
Project location:

October 2016 to August 2017
Project duration:

2017-Potable-water-in-a-remote-village-Mauritania



Scope of Work:
� Engineering, manufacturing and assembly
� UV disinfection system
� PLC controlled
� Site commissioning

Republic of Costa Rica, 3x 500 m3/d
UV disinfection at a flower farm

system is completely from European origin and is delivered with a certificate of origin.
harmful to the flowers. The UV disinfection system is equipped with top brand instrumentation and equipment. The
of Costa Rica. The treated water is used as irrigation water for the flowers, disinfecting viruses and bacteria which are
We has engineered, installed and commissioned three UV disinfection systems for a flower farm in the Republic
Project Description:

30.000 – 65.000 USD
Typical contract amount:

Horticultural disinfection
Project application:

Dose > 250 mJ/cm2 average - T10 of 40-60%
Product quality:

Republic of Costa Rica
Project location:

February 2017 to October 2017
Project duration:

2017-UV-disinfection-at-a-flower-farm-Costa-Rica



Scope of Work:
� Engineering, manufacturing and assembly
� UV disinfection system
� PLC controlled
� Site commissioning

Republic of Colombia, 750 m3/d
UV disinfection at a seed grower

system is completely from European origin and is delivered with a certificate of origin.
harmful to the seeds. The UV disinfection system is equipped with top brand instrumentation and equipment. The
of Colombia. The treated water is used as irrigation water for the seeds, disinfecting viruses and bacteria which are
We has engineered, installed and commissioned three UV disinfection systems for a flower farm in the Republic
Project Description:

15.000 – 40.000 USD
Typical contract amount:

Horticultural disinfection
Project application:

Dose > 250 mJ/cm2 average - T10 of 85%
Product quality:

Republic of Colombia
Project location:

December 2016 to October 2017
Project duration:

2017-UV-disinfection-at-a-seed-grower-Colombia



Scope of Work:
� Engineering, manufacturing and assembly
� Feed and distribution pumps
� Closed-Circuit Reverse Osmosis (CCRO) unit
� Chemical dosing stations
� Siemens PLC
� Skid mounted system
� Top brand instrumentation
� Top brand equipment
� Containerization
� Site commissioning
� Remote monitoring
� Service and maintenance

Project duration:
May 2018 to July 2019

Project location:
The Netherlands

Product quality:
Conductivity < 100 uS/cm

Project application:
Cooling tower make-up Water

Typical Return on Investements:
< 3 months

Cooling tower make-up water
The Netherlands,  2900 m3/day

The system is equipped with top-brand equipment to allow a full control on chemical uses and CCRO settings.
independent CCRO produce 120 m3/h of permeate at 93% recovery, also resulting in a reduction of brine production.
injection is done, to fit the CCRO feed recommendations and minimize fouling and scaling in the cooling tower. Then, 2
water (blow-down) minimization. Purified water availability is of extreme importance of the end-user. First, chemical
as make-up water. This allows a reduction of water consumption by 20% in the cooling units, and consequently waste
We  has engineered, installed and commissioned a high recovery CCRO system, to produce high purified water
Project Description:

2018 Cooling-water-tower-make-up-Netherlands



Scope of Work:
• Engineering, manufacturing and assembly
• Containerized system with air-conditioning
• Multimedia filtration
• Ultrafiltration (hollow fiber)
• Granular Activated Carbon (100% Redundancy)
• IX softener
• Close Circuit Reverse Osmosis
• Chemical cleaning station
• Siemens PLC
• Site installation and commissioning

Switzerland, 300 m3/day
Cooling Tower Blow Down Re-Use

European origin and is delivered with a certificate of origin.
is equipped with top brand instrumentation, advanced automation and equipment. The system is completely from
maintain conductivity < 850 uS/cm. In this way a lot of tap water can be saved as make-up water. The complete system
tower make-up water in Switzerland. The treated water is used as make-up water for the cooling tower in order to
and IX softening, as a last step the water is demineralized with use of a high recovery CCRO system (93%) for cooling

has engineered, installed and commissioned a turnkey pilot system pertaining MMF, followed by UF, GACWe
Project Description:

350.000 – 600.000 USD
Typical contract amount:

Cooling Tower Blow Down Re-Use
Project application:

Conductivity < 30 uS/cm
Product quality:

Switzerland
Project location:

February 2018 to December 2018
Project duration:

2018-Cooling-Tower-Blow-Down-Re-Use-Switzerland



Scope of Work:
� Engineering, manufacturing and assembly
� Reverse osmosis pass 1
� Reverse osmosis pass 2
� EDI pass
� High brackish well water pump station
� Degasser tower system
� Potable water remineralization system
� Fully automated flush
� 3x CIP station RO and EDI
� Form 4B motor control center
� 2x 100% multi media filtration
� 2x 100% chemical dosing stations
� 2x 100% 5 micron cartridge filtration
� Automatic online LSI/SDI/Silica/TOC measurement
� Redundant PLC w/ SCADA preparation

Power Station Expansion and Potable Water Provision
Bahrain, 3.600 m3/d + 2.400 m3/d

certificate of origin.
top brand instrumentation and equipment. The system is completely from European origin and will be delivered with a
as make up water for the boiler feed system. Additionally a complete The water desalination system is equipped with
reverse osmosis system with an EDI polishing step in the Kingdom of Bahrain. The demineralised water is being used

has engineered, manufactured and assembled a turnkey double passIn collaboration with our local partner We
Project Description:

2.000.000 – 3.000.000 USD
Typical contract amount:

Boiler Feed Water / Potable Water
Project application:

TDS < 0,1 uS/cm / TDS > 200 < 400 uS/cm
Product quality:

Kingdom of Bahrain
Project location:

December 2016 to July 2018
Project duration:

2018-Power station expansion and potable water 
provisionBahrain



Saudi Arabia, 5.400 m3/d

Scope of Work:
� Engineering, manufacturing and assembly
� Softener vessel (rubber lined coating inside)
� Structural skids
� Structural baseframe
� Coating according to client requirements
� Automatic control valve battery with SS304 piping
� HMI panel
� Asco Numatics G3 valve manifold
� Main PLC panel - Allen Bradley ControlLogix system
� Brine solution tank and brine measuring tank
� Venturi brine system
� Hardness monitor
� Site installation and commissioning

Softener for boiler feed water

completely from European origin and will be delivered with a certificate of origin.
purpose. The water softening system is equipped with top brand instrumentation and equipment. The system is
resin softener column and ultra low hardness monitor (200 ppb). The treated water is used for boiler feed water
We has engineered, manufactured and assembled a turnkey skid mounted water softening system with 6.500 liter
Project Description:

500.000 – 1.200.000 USD
Typical contract amount:

Softening of process water
Project application:

CaCO3 < 200 ppb
Product quality:

The Kingdom of Saudi Arabia
Project location:

December 2015 to September 2018
Project duration:

2018-Softener-for-boiler-feed-water-Saudi-Arabia



Scope of Work:
� Engineering, manufacturing and assembly
� Skid mounted system
� 2x parallel UV disinfection system
� Chemical dosing induced wiping cycle
� PLC controlled
� Site commissioning

Republic of Nicaragua, 1.000 m3/d
UV disinfection at a horticultural farm 

and equipment. The system is completely from European origin and is delivered with a certificate of origin.
and bacteria which are harmful to the plants. The UV disinfection system is equipped with top brand instrumentation
application in the Republic of Nicaragua. The treated water is used as irrigation water for the plants, disinfecting viruses
We has engineered, installed and commissioned two parallel set up UV disinfection systems for a horticultural
Project Description:

20.000 – 70.000 USD
Typical contract amount:

Horticultural disinfection
Project application:

Dose > 250 mJ/cm2 average - T10 of 30%
Product quality:

Republic of Nicaragua
Project location:

November 2017 to May 2018
Project duration:

2018-UV-disinfection-at-a-horticultural-farm-Nicaragua



Scope of Work:
• Engineering, manufacturing and assembly
• Containerized system with air-conditioning
• Multimedia filtration
• Reverse osmosis unit
• UV Disinfection unit
• Chemical dosing stations 
• CIP/rinsing station
• Siemens PLC
• Site commissioning
• Service and maintenance

Desalination for Resort
Kingdom of Bahrain, 550 m3/day

automation and equipment. The system is completely from European origin and is delivered with a certificate of origin.
utilities in the luxurious resorts complex. The complete system is equipped with top brand instrumentation, advanced
particle filtration, conventional reverse osmosis and post UV treatment. The treated water is used for a multitude of

has engineered, installed and commissioned a turnkey desalination system, including multimedia filtration,We
Project Description:

80.000 – 150.000 USD
Typical contract amount:

Utilities Water for Resort
Project application:

Conductivity < 300 uS/cm
Product quality:

Kingdom of Bahrain
Project location:

July 2018 to February 2019
Project duration:

2019-Desalination-for-Resort-Bahrain



Scope of Work:
� Engineering, manufacturing and assembly
� High Recovery double pass RO
� Skid mounted system
� Top brand instrumentation
� Top brand equipment
� Chemical dosing stations
� PLC controlled
� Site commissioning

Finland, Flow 42 m3/hour
Flue Gas Desulfurization Treatment

European origin and is delivered with a certificate of origin.
equipped with top brand instrumentation, advanced automation and equipment. The system is completely from
water is used as make-up water for the boiler line, demineralizing the water of scaling potential. The complete system is
system (93%) followed by a conventional RO system (95%) for a boiler feed water application in Finland. The treated

has engineered, installed and commissioned a double pass RO system, first pass is a high recovery CCROWe
Project Description:

250.000 – 450.000 USD
Typical contract amount:

Boiler Feed Water
Project application:

Conductivity < 100 uS/cm
Product quality:

Finland
Project location:

February 2018 to March 2019
Project duration:

2019-Flue-Gas-Desulfurization-Treatment-Finland



Scope of Work:
• Engineering, manufacturing and assembly